
The following catalog
has gaps in its page
numbers, or doesn’t
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat

assigns it.

Redistribution or publication of this document
by any means, is strictly prohibited.



Pam

lDkJIB
Weld-

Redistribution or publication of this document
by any means, is strictly prohibited.



GENERAL INFORMATION

INSTRUCTIONS FOP ORDERING REPAIR PARTS

For parts or service, contact the dealer from whom you purchased this equipment or refer to your Nearest
Authorized (Man Parts and Service Center.

To avoid errors or delay in filling your parts order, please furnish al! information requested.

Always refer to the nameplate on your unit.

1.

2.

3.

4.

Always give the MODEL, SPEC NO. and SERIAL NO.

MODEL

SERIAL NO.r
AND SPEC ?40.

M-114*

For handy reference, insert “YOUR”
riamwp%te Wermation in the spaces above.

Do not order by reference nwnbec always use part number and description.

Give the part number, description and quantity n=ded of each item- If an older part cannot be identified,
return the part prepaid to your dealer or nearest ORan Parts and Service Center. Print your name and address
plainly on the package. Write a letter to the same address stating the reason for returning the part.

State definite shipping instructions. Any claim for loss or cfamwe to your unit in transit should be filed
promptly against the transpotiation company making the delivery. Shipments are complete unless the
packin~ list indicates items are back ordered.

Prices are purposely omitted from this Parts Catalog due to the confusion resulting from fluctuating costs, import
duties, sales taxes, exchange rates, etc.

For current parts pt’ices, consult your Onan Dealer, Distributor or Parts and Service Center.

“En esta !ista de partes Ios precios se omiten de proposito, ya que bastante confusion resulto de fluctuaciones de
IOSprecios, derechos aduanales, impuestos de venta, cambios ex$rajeros, etc.”

Consiga Ios precios vigentes de su distribuidor de productos “ONAN.”

Std. #36

Redistribution or publication of this document
by any means, is strictly prohibited.



INDEX

TITLE LOCATION

INTRODUCTION. . . . . . . . . . . . . ...*. . . . . . . . . . . . ...**.. ***.***.* ● . . . . ...* . ..*.**.* ● *.... A4
WELDERDATA TABLE . . . . . . . . . . . ● . . . . . . . . . *. . . ● ● .***.. .* . ● . ● ● . *● . . ● *. . . *● . . . . . . ● . . ● ● . A4
STANDARDPA!?TSSECT!QN

ANemator,charging . ● . . . *. . . . . .* . . . . . . . . ● . . . . . . ● . *. . . *. . . . . ● ● . . . . . . *. “. . ● ● . . . . *. 06,07
Base,ON . . . ● . . . . . . . . . ● *. . . ● . . . . . . . . . . . . . *. . . , . ● . . ● . . *. . ● , . ● . e● . . . . **● ● *● .* ● ● *● A6,A7
Block,Cyiinder . . . . . . . . . . ..*.*... ● *.*....?, . . . . . . . . . . . . . . ...” ● *.*,.**. . . . . . . . . . ● *A6,A7
camshaft. . . . . . . . . . ...*.... .+ ...*.., . ..*..... *. ...*..* .* *....*. ● ...*.... . . . . ...”.
Cleaner,Air . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...0 . . . . . . . . . . ● .**.**..* . . . . . . . . I&
Control . . . . . . . . . . . . . . . . . .. . . . ...*.. . ..*.*... . . . . . . . . . . ...*..*. . . . . . . . . . . . . . . . . . C4,C5
Crankshaft. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..s’ ● ***’.... . . . . . . . . . . . . . . . . . . . . . A9
ExhaustSystem. . . . . . . . . . . . . . . . . . . . . . . . . . . ● . . . . . . . . . . . ...*.. . ..*..... . . . . . . . . . . . . B13
Filters,Fuel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...*.. . . . . . . . . . . . . . . SZB3
Fiywhaal. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...*. . . . ...*.. . ..*.*... . . . . . . . . . . . . . . . . . . A9
Frame,carrying . . . . . . . . . . ...’.. . . . . . . . . ** ...*.. . . . . . . . . . ..*.... . . ...0.. . . . . . . . . . B12
Gearcase. . . . . . . . . ● ..*..... ● . . . . . . . . . . . . . . . . . . . . . . . . . . . ..8..... . . . . . . . . . . . . . . . . . A14
Ganemtor . . . . . . . . . . . . . . . . . . . . . . ...0.... . ..0...... ● .**...*.. . .*.**.... . . . . ...0. C2C3
Governor. . . . . . . . . . . . . . . . . . ● ..*.*... .* **.*.*. ● .*..*... . . . . . . . . . . . . . . . . . . .“*. . A12Jk13
Head,cylinder . . . . . . . . . . . . . . ...* . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..**..*. . . . . ...*. A1O,A1I
Housing,Air . . . . . . . . . . . ...*... . ...*.... . ...*.... . . . . . . . . . . ..*...*. . . . . . . . . . . . B1O,B1I
InjactionSystem. . . . . . . . . . . . . . . . . . . . . . . . . . . ● . . . . . . . . . . . . ...*. ● .*.**..* . . . . . . . . . . B4,B5
ONsystem. . . ...*.. . ...*.... . . . . . . . . . . . ...*... ● ...*.... . . ...*... ● *..***.. ● *.*..*. 91
Pistonand Rod . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...*.. . ..*.*..* ● *.* AS
SarviceKitsand Miscellaneous. . . . . . . . . . . . . . . . ● . . . . . . . ● **..... ● ..*..*. . . . . ...* . . . . . . . C6
Starter. . . . . . . . . . . . . . . . . . . . ...*... . . . . ...*. . ...00... . ...*..... . ..*..... . . . . ...*. . . B8
StarterParts . . . . . . . . . . . . . . . . . . . . . . . . . . . ● . . . . ...* . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..*.. m

Tank,FM! . . . . . . . . . . . . . . . . . . . ..0...0. ● . . . . . . . . .* *..*.*. . . . . ...0. . . . . . ..*O . . . . . . . B12
OPTIONALPARTS SECT?ON

Cabfeand Halmet. . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..s .4.- . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D3
Cover,Canvas. . . . . . . . . . . . . . . . . . . ..*..... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D3
wily . . . . . . . . . . . . . . . . . . . . . ● . . . . . . -= . . . . . .* **..= eees--- ●

● ..*.*...* . . . . . . . . . . ● .*.. D2
Filter. Oil fkieavvDutw). . . . . . . . . . . . . . . . . . . . . . . . . ...**.. ● . . . ...* . . . . . . . . . . . . . . . . . . . . . D3. . ..—..—= . -.

SS7@S3 {SSPTEM%SR 1S01)

Redistribution or publication of this document
by any means, is strictly prohibited.



INTRODUCTION

This catalog applies to the standard 200 ampere DJB Welder as listed in the Welder Data Table. The model
designation shown began during 1969. Previously, the model designations did not use a decimal in the kilowatt
rating. [Example: 6.OCIJB was formerly 6DJB.) Parts are arranged in groups of related items and each illustrated
part is identified by a reference number corresponding to the same reference number in the parts list, Unless
otherwise mentioned in the description, parts are interchangeable between models. Parts illustrations are
typical. Using the model and specification number from your welder nameplate, select parts that apply to your
welder. Right and left sides are determined by facing the engine end (front) of the welder.

WELDER DATATABLE

MODELAND
ELECTRICALDATA

SPECWIC4WIONNUMBER
DC OUTPUT AC OWTPUT

AMPS ! VOLTS I DUTYCYCLE WA~S VOLTS I HERTZ

6.ODJB-331V
&oIMB-332E/*
&ODJB-S331EP
6.ODJB-5332E/* I: I: IEIZIEI:I

“ - Thediqxmf linef~ in themoddamfspedfication rmmbersepsrates waldercfwracteristics from !hespecification numberanc! letter. The
specifkaticm number denotes customer requested options or deviations from a standard (1R, ?S, IT) model. The specification fetter
mfwarmes{R to S. S to T) with major manufacturing chmgaa.

STANDARD PARTS SECTION

%

U67.02$3 (SEPTEMBER, 19S$)
Redistribution or publication of this document
by any means, is strictly prohibited.



I

1

REF.
NO.

1

2

3
4
5
6

...<.
... ;:

PART

CT-lot?

OESCRIPTiON

Stmtard
.OtW Oversize
.WY’ Oversize
.020” Oversize
.030” Oversize
.040 Oversize

PAR%’ WY.
W. USEG

RING SET, PISTON
113-0130 2
113-0130-05 2
..- ---- .
Tlwlau-ltl 2
113-0130-20 2
113-01.30-30 2
lWW1.WO 2
PISTON & PIN [Includes Pin Retaining Rings)
112-0175 2 Standard
112-0175-06 2 .005” Oversize
112-0175-10 2 .010” Oversize
112-0175-20 2 .020 Oversize
112-0175-30 2 .030” Oversize
112-0175-40 2 .040” Oversize
112-0093 2 Pin, Piston
112-0085 4 Ring, Retaining
114-0108 2 Rod Assembly, Connecting
BE41RiNG HALF, CONNECTING ROD
114-0184 4 Standard
114-0184-02 4 .002 Undersize
114-0164-10 4 .010 Undersize ,
114-0184-20 4 .020 Undersize
114-0164-30 4 .030 Undersize
114-0170 4 Bushing, Piston Pin Connecting

Rod
S05-0012 4 E!oit, Place (Special)

987 0253

Redistribution or publication of this document
by any means, is strictly prohibited.



4 3+=-4’
314=S$

13

--@l I

G1069

S67-0253 (SEPTI!M8ER, 19S1)
Redistribution or publication of this document
by any means, is strictly prohibited.



CYLINDER BLOCK AND OK BASE

REF. PART Qm. w$RT
MY km. WED OEWWW’TtON

402-0355 1 Htwtfwrmr f%cka~, Mounting
ilnrS@es Parts Marked+)

1 ?10-1333 3 B@ck &s.sw&iY. Gytincter
{: nc&r&es ?&We Tappets and
$Wta Marked ●)

2 301-6337 1 “Plate, Mar flfearhg
3 30%-0366 1 *Gssk@ and Shin%Ki$. Rear

Eteiering Piate {Inciudes
E+@ing Pt@e Mounting
V&&r&Jars;

4 f3&WW4G. PRECXSH3N MAW
101435$4 2
%0$-0359-02 ‘2
lo&413W$-lo 2
101-43359-20 2
1034359-30 a
53&OfX72 4
W%-0420 2
3#14383 ‘t
?@l-0s 2
lf?&WXi3 1
517%?053 1

S2’6-024!% 6
‘t

$&4Krw 6
TWNE, CNL F!LL
m3-oww 1
123-1G%35 ?

‘Wandard
.002” tJnd@J%iie
.OIW tJndersize
.020” W&m@e
.030” W@emiie

“Screw, Dtiw3
%Vashar.G7@tiaft %%rust
‘Bearing. Caawtwxft Front
‘Bearing, Carr@2aftRear
‘Tube, &@mase ON
“F%22g,ExpamiOn- f?earcamshaft

Opening
“Wasfwr, Flat (Spacia!}
%@. Crankshaft Rear

“Bolt. Pleee (Special)

spec R
Segin Spec S

12331 1
123-1058 1

17 123-0?91 ~
18 123-1203 1

1?3 ‘TUSE BREATHER
123-U645 1
%23-0952 1

20 123-0315 1
21 123-1283 1
22 MXW54tf 1
23 102-0451 1
24 SOO—OOW 2

25 505-!M50 1

spec R
B~m Spec S
Gasket, Cap
Cap and Valve Assembly.

Breather (?ncludes $cmen and
n-.: --.,. m--:- m-- enetufrlel J Wq#ernw- -

Spec R
f3egin Spec S
Vatve. Breather- Spec R
F%er, Breather Tube
Base, Oil
Gasket, 011 Base

+Scrfaw, Gap - l-b Head
(7/16-14 x 3-3/4”) Engine End

E!bow. Pipe - Street (1!2 x !30”}

REF. PART QtY. PART
W. No. USED DESCRIPTION

2ii $05-0078 Nippie, Pipe (1/2x 2-1/2”)
27 516”0141 : “Pin, Gearcasa Alignment
28 662-0004 4 +Nut, ti+jX ~7/t 6“)
29 650-0055 4 +Washer, Lock - Spring (7/16”)
30 402-0290 4 +Bushing, Spacer
3$ 809-0035 1 Screw. Mlathina - Fhxmt Head

Sheet Metal {#8 x 3/4”) Begin
Spat s

%? CUSHION, ViBRATION

33
34

35

36
37
WI
39
40
4%

42

402-fJ264
402-0285
402-0262
528-0014

S?8-0195

505-01WI
504-0011
503-0197
503-0564
123-1202
S03.0117

123-09S6

43 5%8-O%%

44 123-0787
45 ‘WASHER,

850-00s5
850-0045

2
2
4
4

8

1
1
1
1
1
1

2

Engine End
Generator End

+Snubber, Shock Mounting
+1/lJasher, Flat (29?64” ID x

1-1/2” 00X 1/8” Thtc)
+Washer, Flat (29/64’” ID x

3-li4” 00 X 1/8” Thk)
Use as Required

Nipple. Pipe - Closs! (1/2”)
Valve, Oil Drain
Clamp. Hose
Hose, Oil Drain >

Screen, Breather - Begin Spec S
Seal, “O Ring- Breather TIJb~ -

Begin Spat S
Insulator Halves, Breather Tube -

Begin Spec S
Clamp, Breather Tube insulator -

Begin Spec S
1

Cap, Breather - Spec Ft
.OGK -&PRING

4 7[16 - Oil Base Mounting
5 5/16” - Oil Fill Tube (2) and Fuel

Filter Adapter (3) #&unting
46 SCREW, CAP - HEX HEAD

600-0072 4 7116-14 x 1-1/4”’ - Oil Base
Mounting

@KJO-002fi 5 5/16-18 x 3/4” - Oil Fill Tube (2)
and Fuel Filter Adapter (3)
Mounting

47 123-120 i I Ret8iner, Breather Screen -
Begin Spec S

* ~~.J~~~ 1 Baffle Cup and Holder, Breather -
Begin Spec S

+ - Parts I?wludea in 402-0355 Mounting Hardware Package
“ - Parts Included in 110- i33CtCylinder Blo:k Assembly

S67-02S2 [SEPTEMBER. 1S8$)
Redistribution or publication of this document
by any means, is strictly prohibited.



CAMSHAFT

F?EF. PART on. PART
No. NO. USED DESCRIPTNM4

1 105-027’1 (Xwrrshaft (Includes Center Pin)
2 515-0001 ; Key, Camshaft and Distributor

Gear
3 150-0075 f f%n, Center
4 lo5-02f15 1 Washer, Thrust
5 105-0218 1 Gear Assembly, Camshaft

[!nciuaes Parts Marked ●)
6 FLYBALL, GOVERNOR

51fMx?46 5 Spec R
510-0046 10 Begin Spec S

7 150-0775 1 Cup, Governor
$ 150-0078 1 Ring, Center Pin
9 147-0142 1 Gear, Injection Pump Drive

10 !518-0195” 1 Ring, Injection Pump Drive Gear
11 105-0465 1 “Gear, Camshaft
$2 150-0773 i ●ffPlate, Governor Flyball
13 %0-1842 1 ‘#Specer Kit, Governor Flyball

(lncl~des Mounting Screws)
14 815-0506 3 ‘Screw, Spacer Mounting

(Special)

-- Parts In: :udeef in ?05-0218 Camshaft Gear Aswrmbly
# - Camshait Gear Assemblies With Rivets Order 105-0218

Camshaft Gear Assembly

SWJJ25S (SEPTSM8ER, 198?}
Redistribution or publication of this document
by any means, is strictly prohibited.



CRANKSHAFT ANI) FLYWHEEL

REF. PART
No. No.

1 104-1285

2 104-0418
3 ?0%0416
4 !518-0188
!5 191-0408

7 5154JO06
8 104-0423
9 800-0500

10 515-OCO1
11 5?5-0153

mY.
USED

1

%

1
1
?

PART
DESCRIPTION

Crankshaft Kit (Irmcludes All
Kays)

Gear, Cr?mkslmff
Washer, Retainer
Ring. Lock
F&@&@ Assembly (Includes

Ring Gear)
Washer, Fiat (15K32° tD x

1-1!2” 0t2 X 3/8” T’hk)
Key. Blower to Crankshaft
Gear, Ring
Screw, Flywheel Mounting

(Special]
Key. Gear to Crankshaft
Key, Flywhee! to Crankshaft

S$7-C253 tSEPTSMBER, 1981)
Redistribution or publication of this document
by any means, is strictly prohibited.



CYLINDER HEAD

35
37

\ if

“ t-.: “.

32-

C-106IJ

14. -15

9S7-02S3 (SEPTEMBER, 19S1)
Redistribution or publication of this document
by any means, is strictly prohibited.



CWJNDER HEAD

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

35 SCREW, CAP - HEX HEAD - Rocker Cover an~ Lifting
Bracket Mounting
800-0030 2 5/%18 x 1-1/4-
800-0038 2 “511t%18 x 3-1)4”
8o0-oo91 1 8%?2-13x 1-*M’”

36 526-0130 1 AWasher, Fiat (17/64” ID x
l“ODxl/16Thk)

37 403-0826 “Spatw, Lifting Bracket
38 PLUG, PIPE (1/8”’;

505-0274 1 $G%,mtersunk Hex Head
505-0006 1 #Wetted

● - Parts Included in 403-0707 Lifting Bracket Kit
$- Parts Included in 11O-29WI Cylinder He8d Kit
# - Parts Inciuded in 1l(J&’941 Cylinder Head Kit
A - Parts Included in 115-0134 Rocker Cover Assembly

REF. PART QTY. PART
No. f40. USED DESCRIPTION

403-0707 1 Bracket Kit, Lifting (Includes
Parts Marked”)

1 HEAD KIT, CYLINDER (Includes Cylinder Head
Connector)
110-2940 1 With ValvISs (Includes Parts

Marked ~)
110-2941 1 $Without Valves (Includes Parts

Marked #)
2 110-1223 1 Gasket, iiead
3 *GUIDE, VALVE

Early style
110-1501 4 Standard
110-1501-01 4 .001” Oversize
110-1501-05 4 .005” Oversize

Late Styfe
110-1869 2 $#lnteke
110-1870 2 $#Exhaust ,

4 INSERT, VALVE SEAT
~lfJl~ 4 $#Standard
110-1266-02 4 .002” Oversize
110-1288-05 4 .00S’ Oversize
110-1268-10 4 .010” Oversize
110-1266-25 4 .025” Oversize

5 *VALVE, INTAKE
110-1320 2 Early Style
110-1871 2 ~Late Style

6 110-1278 2 $Vaive. Exhaust
7 110-1221 4 $Spring, Valve
8 110-1220 4 ~Retainer, Vafve Spring
9 110-0858 8 $Lock. Vahre Spring Retainer

10 110-0859 4 Cap. Valve Stern
11 ASEAL, OIL - intake Valve

t - NOTE Due to manufacturing changes, replacement parts
for the intake valve, va% guide and valve stem oil seal must
be used in the proper combination:..
TheSW4XN10011aaalrnuatbauaedwith the 110-132@lntak.
vahra●nd tha 110-1S01 vaiva gukte.

The S0%Ot320tt awl must ba used with ttw 110-1871 intake
Valva and the 1$0-1ss9 Vatva @da.

For identification, Figure 1 illustrates the top view of the
valves and Figure 2 illustrates a cross section of the valve
stem oil seals.

..- ..— 2 Early Style
509-0132
ARM. ROCKER
115-0128
115-0129
815-0562

2 $Late Style

@@
WITH BAR WITHOUT BAR

12
2
2
1

Exhaust
intake

AScrew. Machine - Cross
Recessed Pan Head
(#lo x 5/16)

Bail. Rocker Arm
Nut. Lock - Rocker Arm

$Stud. Rocker Arm
Rod. Valve Push
Tappet, Va!ve

@Guide, Push %0
Shield. Push Ftod
Seai, Push Rod Shield
Washer, Spring Retaining
Spring, Shield Retainer
Cover Assembly, Rocker

(includes Parts Marked A)
ALine. oil - Rocker Cover

Gasket, Rocker CovGr
Screw. Cylinder l-lead Mcwnting

(Spacia!)
‘~~re~p Cyiinder f-fead Mounting

(Special) One Screw included
in Lifting Bracket Kit

Washer, Fiat (13/32” ID x
~5/3~ OD x 0.1345 Thk)

~Stud, Air Cleaner Adapter
Mounting

●8racket, Lifting
Gasket, Giow Plug
Plug, Giow - includes Gasket

13

115-0127
115-0150
115-0152
1154149
115-0195
115-01S6
1154M51

115-0155
115-0146
115-0134

4
4
4
4
4
3
4
8
8
4
1

14
15
16
17
18
19
20
21
22
23
24 FfGURE 1. VALVE IDENTIFICATION

25
26
27

120-062$
1154130
Im-%?w

1
1
5

MULTIPLE
GROOVES

SINGLE
GROOVE

28

526-0174 529

520-0011 230

403-0825
?:~

333-0106
34 WASHER, LOCK - SPRING

850-0045 4 5t16° - Rocker Cover and Lifting
Bracket Mounting

850-0060 1 “1/2” - Lifting Bracket Mounting

50S-0132Oil. SEAL S0S40S0OIL SEAL

FIGURE 2 OIL SEAL lf3ENTiFiCAT10N

967-0253 ISEPTEMBER. ~98V
Redistribution or publication of this document
by any means, is strictly prohibited.



3

*A
-u9— m

2?’

l<,r9 0 35

fir’

\

“t” /?59

6–

20

I e -49

1

NOTE: These pans used on ear!y Spec f? Models Omy.

10

1

4

Fs-1305

967 0253 (SEPTSWER 1981)

Redistribution or publication of this document
by any means, is strictly prohibited.



GOVE”F?NOF?

REF.
No.

PART
NO.

QTV.
USED

1
2
1
1

:
2
2
1

1

1

1

2

1

2

2
2
2

2
2
6

PART
DESCftiPTiON

REF.
NO.

1
7A
2

3

4
4A
5

6

7

B
9

10

11
11A

12
32A
13
14
15
16
17

18
18A

PART WY. PART
NO. lism 0ESCiWWiW4

SPRiNG, GOVERNOR
150-1233 ~ Ear!y Spec R Modets
i50-i065 1 Use i3egan During Spec R
306-0166 1 Spring, Activator - Use Began

During Spec S
526-0201 1 Washer, Governor Rod
STLID, GOVERNOR ADJUST iNG
l-~l~q 1 Eady Spec R Modeis
150-1246 1 Use Began During Spec R
150-0096 1 Stud. Adjusting - Var5abie

Speed - Eariy Spec R Models
150-1132 1 Linkage Assembiy. Gwemor

(inciudea Parts Marked”)
JOINT, BALL
150-1356 1 “Governor End
%WLnoaa.- .— 1 injection Pump End (inducted

W!th injection Pump)
871-0010 2 “Nut. Hex - Linkage
670-0131 2 “Nuts. Keps - Saii Joint (1 Nut

included Wtth injection Pump)
150-1144 1 Bracket and Piate Assembly

(Repiacee early styie w/tube)
BRACKET. MiCROSWiTCH MOUI’tTiNG
150-1150 1 Early Spec R Models
150-1248 1 Use Began During Spec R
BRACKET. MICRQSWiTCH
152-W 12 1 Earty Spec R kik!a!s
152-0174 1 Use Began During Spec R
308-0151 1 Switch, Micro
336-04s1 1 Harness. Micro Switch
152-W 19 1 insulator, Terminal - Switch
150-1347 1 Brac*e?, Lewer
150-0917 Bracket. Stiffener
LEVER. MANIJAL’GOVERNOR
150-1148 1 Eariy SPSC R Models
150-4261 1 Use Began During Spec R

.

Screw, Adjustment
Spririg, Adjustment Screw
Nut. Tappet (114-28)
Washer, Lock (1/4)
Plate, t30vemor Switch
Lockwasher ( I/#’)
3Jut (with shoulder] 1/4-20
Nut, Lock (1/4-20)
Spring, Governor, Variabie

Speed - Early Spec R Modeis
Nut. Lock, Adjusting Stud -

Eariy Spec R Models
Nut, Adjusting Stud - Early Spec

R Models
Nut (Nylon) - Governor Stud -

Eeriy Spec R Models
Washer (1/4” iD x 3/8 OD) -

Adjustment Screw - Early SpeC
R Modeis

Washer, Fiat (1/4”) - Adjustment
Screw., Eariy Spec R Models

Screw, Round Head
(10-32 x 112)

Lockwasher (#10)
Nut, Hex (10-32)
Screw, Hex Head, Thread

Cutting with Lockwasher
(10-32 X 1/2”)

Screw, Round Head (6-32 x 3/4”)
Lockwasher (#6]
Screw, Hex Head (1/4-20 x 5/8”)

19
20
21
22
23
24
25
26
27

tfiO-1146
130-0907
135-ao2ii
86Q-0040
150-1247
850-0040
870-0084
062-0001
150-1162

28 870-0130

29 662-0Q03

30 870-0129

31 526--0143

32 526-1015

813-010033

34
35
36

853-0006
861-0008
615-0181

37
38
39

812-0066
650-0020
800-0004

● - Parts Included in 150-1132 Governor Linkage Assembly

98742S3 (SEPTWNIER 1SS1)

Redistribution or publication of this document
by any means, is strictly prohibited.



GEARCASE

19

K

2
3
4

:
7

8
9

10
11
12
13

:s2’0

\

13

PART
DESCRWTION

REF. PART
w. Mo.

14 103-0221
15 160-0721

%6 la+lwz
.-. ----

17 147-0236
%8 600-0051

19 650-0050
20 650-0025
21 150-0638

2
1
1

‘3

cl-loss

mm
@so=

GEARCASE ASSEMBLY (Includes Parta Marked”)
M13-0277 1 Spat R, S
103-0366 1 Begin Spat T
150-1095 1 Arm, Governor
516-0111 1 ‘Phh Governor Cup Stop
150-0777 1 ‘Yoke. Governor
516-0129 1 ‘Ring, Yoke Retaining

1 %eal. Governor Shaft
51O-OO46 1 “Searing. Shaft - 1/2” Shaft
510-0082 1 “Bearing, Shaft -114’” Shaft
51O-OO43 1 ‘Ball. Governor Shaft Thrust 22 815-0176 1

509-0067 1 “Seal, Oil
103-0251 1 Gasket, Gearcese
103-0218 1 Gasket, t3ackpiate

“ - Parts Included in Gearcase Assemblies

IQ3-0271 1 Backplate

PART
DESCRIPTION

Cover, Btmkplate Opening
Gasket, Back@ate Opening

cover
Baffle, Backplate
Arm and Bracket, Manual Stop
Screw, Cap - Hex Head

(3/8-16 X :-1/4)

Washer, Lock - Spring (3/8”)
.Washer, Lock - Spring (#8]
‘Shaft, GOvernOr.
“Screw. Machine - Hex Head

(#8-32 X 1/2)

SS7-02S3 {SEPTEMBER. *W)
Redistribution or publication of this document
by any means, is strictly prohibited.



OIL SYSTEM

-

Pa-law

---

1.3--23

4

REF.
NO.

1
2
3
4
5
6
7
8

PART
NO.

W?O-0547
120-0560
120-0551
1224)16s
X?2-0168
122-0182
19Hloo6
5024053

QTY.
USED

1
“1

1
1
1
1
1
1

PART REF.
12ESCfWT’ION w.

PAW?’
No.

PART
:sYil DESCRIPTION

1 Switch. Oil PressurePump, Oil
Gasket KiL Oil Pump
Cup. Oi! Pump Infake
Filter, Oil (4-3/6”)
Gasket, Filter Adapter
Adapter, Oil Filter
Gauge, Oil Pressure
Elbow -45°- Oi! Pressure Switch

(Also 1 for Oil Gauge
Mounting - Spec R)

Plug. Pipe - Square Head {?,@”)
Elbow, Inverted Mate - Oil Line to

Filter Adapter
Line. Adapter to Injection Pump

309-U177
502-0242 Tee, Restricted - Injection Pump

Lubrication
Line, Oil - Injection Pump Tee to

Cylinder Head
Connector, Oil Line to Cylinder

l-lead
Coupling, Tee to Injection Pump
Nipple, Tee to Injection Pump
Connector, Oil Fill Bracket to Oil

Line - Begin Spec S
Tee, Oil Fill Bracket to Gauge&

Switch - Begin Spec S
Line, Oil - Begin Spec S

19 120-0633 1

20 502-0281

21
22
23

502-0051
502-0082
502Q303

1
1
1

9 505-0057
10 502-0037

.

11 120-0614

1
1 24 502-0058 1

1 25 501-0003 1
Tee

Connector, Inverted Male,
fnjection Pump L@#’ication
Tee

Elbow, Injection Pump -
Lubrication Tee

Valve. Oil By-Pass
Spring. By-Pass Valve
Plug, Pipe - Countersunk (118”)

Oil By-Pass

26 SCREW, CAP - HEX HEAD
800-0030 2 Oil Pump Mounting

(5/18-18 X 1-1/4”)
800-0028 3 Oil Filter Adapter Mounting

(5/18-18 X 1“9
27 WASHER, LOCK - SPRING (5/16”)

850-0045 2 Oil Pump Mounting
850-0045 3 Oil Filter Adapter Mounting

28 336-1348 1 Lead, Oil Pressure Switch to
Control (32”)

W7 0233

12 502-0274 1

13 502-0037 1

14 120-0539

15 120-0555
16 505-0274

1
1
1

Redistribution or publication of this document
by any means, is strictly prohibited.



AiR CLEANER AND FUEL FILTERS

Q@--”

\i31

*,+,,,8
..* “
, .:*’

/-.

8

2 , ● _*

3

23-4

26 FS.1307

967-02S3 1981)
Redistribution or publication of this document
by any means, is strictly prohibited.



AM? CLEANER A$JD FUEL FILTERS

REF.
No.

2

3

4

5

6

7

8

9

10

11

12

13
14

PART an. PART
No. USED DESCRIPTION

LINE, FUEL - PUMP TO PRMRARY FILTER
501-0032 1 Spec R
501-0003 1 Begin Spec S
502-0041 2 E&bow, inverted Male - Secondary

Fitter Inlet and Outtet - Spec R
lW&0408 1 Filter, Secondary Fuel - !ndudes

Cartridge - Spec R
149-042B 1 Cartridge. Secondary Fuel Fi!ter -

Spec R
1494455 T Gasket. Secondary Filter - Bowl

to Cover- Spec Ft
149-0455 7 Gasket, Secondary Fi!ter

Cartridge to Head - Spec R
149-0493 1 Gasket. Secondary Filter

Cartridge to Retainer- Spec R
L!NtZ FUEL - SECONDARY FILTER TO INJECTION
PUMP
5imoo91 1
501-0129 1
143-0261 1

140-1746 1
505-0180 1

149-1124 1

W)-0584 1
HOSE. BREATHER

1
503-0557 1
1404%95 1
1404636 1

Spec R
Begin Spat S
Gasket. Air Cleaner Adapter to

Cytinder Head
Adapter, Air Cleaner
Plug, Pipe (1[4”) A~r Cleaner

Adapter - Used on Some Earty
Models

Bracket, Fuel f%ter Mounting -
Spec R

G&$ket. Air Cleaner

SWC R
Be@ Z@e’cs
Pan. Air Cteaner
Element and Retainer, Air

Cleaner
Cover. Air Cleaner
Stud. Air Cleaner
Nut, w;rq - w C!aarw
Heater, Manifold - Includes

Gasket
23 LEAD. GLOW PLUG TO AIR HEATER

336-1504 1 No. 4 Cytinder (12-$/4”’ Long)
336-1505 1 No. 2 Cytinder (5-1/4” Long)

REF.
$40.

22

23

24
25

26

27

28

2s

30

31

32

33

34

35

36

37
36

39

40

PART
NO.

336-1418

149-0769

503-0170
149-1078

149-064$

502-0002

502-0099

122-0325

7~2~26

149-1165

526-0068

601-0074

526-0066

601-0053

503-0559

870-0137
502-0080

502-0029

502-0054

QTY.
USED

1

1

2
1

1

1

1

1

1

t

1

1

1

1

1

2
2

2

1

PART
DE8CRlPTtON

Lead. Air Heater to’ Solenoid M
Control

Plug, Ah Bleed - Secondary
Filter - Spec R

Clamp, Breather Hose
Fitter, Fuel - Tank to Transfer

Pump - SPec R
Cartridge, Fuel Filter (For

149-1078 Filter) Spec R
Elbow, Primary Fuel ‘Filter Inlet -

Begin Spec S
Elbow, Reducer - Secondary

Fuel Filter Outlet - Begin
Spec S

Filter, Primary Fuel - Begin
Specs

Filter, Secondary Fuel - Begin
Specs

Adapier, Fuel Filters - Begin
Specs

Washer, Flat (29/64” ID X
3/4” OD x 1/16 Thk) Begin
Spm s

Screw, Cap - Hex Head
(7116-20 x 1-3/4”) Begin
Specs

Washer, Flat 5/64” ID x
59/16 OD x 1 16” Thk) Begin

Specs
Screw, Cap - Hex Head (3/8-24 x

1-3/4”) Begin Spec S
Insulator. Breather Hose - Begin

Specs
Nut, Hex - Self Locking (5/16-24)
Plug, Drain - Fuel Filters - Begin

Spec S
Bushing - Fuel Filter to Lines -

Spec R
Elbow, Filter Outlet - Spec R

Redistribution or publication of this document
by any means, is strictly prohibited.



INJECTION SYSTEM

~

~..-. ”--%.... R.-----
.--”

~:. . .. .. .. . “’”-”-’-..................”

1
:-:-..:...:...-----b-. -“- . .. . . .
----. -. . ..-.$...) ‘!

-S-<y-.---w . . ...-”
---:::: .. . . .

.,:.:,
. .. . .-. -- .:::-... ~ k

3,7

?6

Q

II

4/ 13

CL

?2

Ill

14

~

0

0

0

0

1

34,

-l-;<..

F$-1306

S07-0253 (SEPTEMBER, 1981)Redistribution or publication of this document
by any means, is strictly prohibited.



INJECTION SYSTEM

REF.
?40.

1
2
3

9

10

11

12
13

14

15

16

PART QTY. PART
?m. USED OESCRIPWQH

149-1046 1 Repair Kit, Fuel Pump (Includes
Diaphragm and Gaskets)

5oi-ooo2 1 Elbow, Fuel Pump Inlet
149-0979 1 Pump, Fuel Transfer
149-0792 1 Gasket, Fuel Transfer Pump

Mounting
149-0517 1 Gasket. Fuel Pump Bowl
149-0463 1 Screen, Fuei Pump Filter
149-0116 1 Bowl, Fuel Pump
149-1307 2 Stiffener, Fuel Pump Mounting
ELBOW, N4JECTKN4 PUMP INLET
50%0054 1 Spec R
502-0039 1 Begin Spec S
147-0219 1 Pump Kit, injection [includes

Ball Joint, Nut and Parts
Marked #)

520-0129 4 Stud. Injection Pump Mounting
1 #Seal. ‘“O Ring - Injection Pump

to Crankcase
147-0182 1 #Tappet. Injection Pump
147-0196 1 #Gasket, ‘“O Ring - Injection

Pump Tappet
147-0145 1 Shim Kit, Injection Pump

Mounting
LINE, INJECTION PLJMP TO NOZZLE
149-1101 1 No. 1 Cylinder
149-1102 1 No- 2 Cylinder
BUTTON, INJECTION PUMP PLUNGER
147-0147
1474)148
147-0149
147-0150
147-0151
147-0161
1474152
147-0153
147-0154
147-0155
147-0156
147-tn90
147-01s9
147-0188
147-0187
147-0186

17 1474183
18 147-0136

1
1
1
1
1

1
1
?
1
1
1
?
1
1
1
1
1
2

#.1 19- Marked 1 or A
#.116- Marked 2 or B

.113 - Marked 3 orC

.110 - Marked 4 or f)

.107 -Marked 50r E

.104 - Std., 11 or No Mark

.tO1 - Marked 6or F

.098 - Marked 7 or H

.095 - Marked 8 or J

.092 - Marked 9 or K

.0S9 - Marked ;C or L
f#.W2 - Marked 12 or M
#.1 25- Marked 13 or N

.128 - Marked 14 or P

.131 - Marked 15 or R

.134 - Marked 16 ‘w S
#Valve. Weeder

Nozzle and Holder Assembly
[Includes Nozzle and Nozzle
Gasket)

REF. PART QTY. PART
NO. NO. Usm DESCRIPTION

19 147-0134 2 Nozzle - Includes Nozzle Gasket
20 147-0141 2 Flange, Injection Nozzle

Hold-down
21 147-0044 2 ●Shield. Nozzle Heat (Steel)
22 147-0043 2 “Gasket, Nozzle Heat Shield

(Asbestos)
23 110-0419 2 ●Gasket, Shield to Head (Copper)
24 LINE. NOZZLE FUEL RETURN

149-1056 1 No. 1 Cylinder
149-1057 1 No. 2 Cylinder

25 149-1058 1 Line, Injection Pump to Fuel
Return Lines Tee

26 502-0065 2 Elbow, Nozzle (45°) Fuel Return
Line

27 502-0102 1 Tee, Return Lines
28 ADAPTER, INJECTION NOZZLE

147-0133 1 No. 1 Cylinder
147-0132 1 No. 2 Cylinder

29 147-0243 2 Gasket, Nozzle
30 SCREW, CAP - HEX HEAD

800-0508 4 Nozzle and Holder Assembly
Mounting (Special)

800-0027 2 Transfer Pump Mounting
(5/16-1 8 x 7/8)

31 WASHER, FLAT
526-0122 4 Nozzle & Holder Mounting
526-0022 4 Injection Pump Mounting

32 850-0045 4 Lockwashers, Injection Pump
Mounting (5/16”’)

33 862-0015 4 Nut, injection Pump Mounting
(5/16-18)

34 LINE, FUEL
501-0015 1 Tank to Punip
501-0131 1 Fuel Tank Return

35 147-0304 2 Nozzle Installation Kit, Fuel
Injection (Includes Parts
Marked *)

36 149-1006 1 Bail, Fuel Pump Bowl
37 147-0259 1 #Rinf& Retaining - Timing Button
38 ELBOW, FUEL PUMP QUTLET

502-0002 1 Spec R
!502-0020 1 Begin g,pe~ S

# - Parts !nc!uckrc! in ?47-W219 !njection Pump Kit
* - Parts lnciuded in 147-0304 Nozzle Installation Kit

9S7-0293 (SEPTEMBER, 1981)Redistribution or publication of this document
by any means, is strictly prohibited.



CHARGING ALTERNATOR

1-3

14—

4S55L.-
0

24

.

ES-1136

367.0333 (SEPTEM9f?R, 19S1)
Redistribution or publication of this document
by any means, is strictly prohibited.



CXEWA!%G!!W3ALTERNATOR

REF.
No.

1
2
3

7

9

11
12

PART QTY.
No. USELI

191-0833 1

323-0438 4
191-0400 1
STATOR
19i-0711 1
191-0724 T
305-0478 1

HOLDER, FUSE
3214103 1
321+165 1
FUSE
321-0128 1
321-0162 1

4

323-0759 1

332-0529 1
33241537 1

PAwr
DESCRIPTION

Stator Assembly - Begin Spec T
(Includes Parts Marked ●)

Pin, Connector
Rotor

Sf3ec R, S
*Begin E@c T
Regulator, Voltt@ (Includes

Rectifier) Begin Spec T
Rectifier - Spec R, S
FteguiatOr, Voltage (2-Step)

Spec R. S

spa R, s
“Begin Spec T (Includes Fuse)

20 Amp- Spec R,S
“30 Amp - Begin Spec T
“Socket, Connector - Begin

Spec T
‘Connector, Socket Housing -

Begin Spec T
“Terminal, Crimp
Block, Terminal (4 Place) Used .

on Some Early Models

REF. PART QTY. PART
NO. NO. WED DESCRIPTION

13 332-0872 1 Strip, Marker - Used on Some
Early Models

14 338-0463 1 Harness, Wiring - Voltage
Regulator - Spec R, S

15 812-0133 6 Screw, Machine - Round Head
(#12-24 X 1-?/2’.)

16 508-0071 1 Grommet, Rubber (Blower
Housing) Spec R, S

17 518-0178 2 Cfip, Cable - Begin Spec T
18 850-0035 6 Washer, Lock - Spring (#12)
19 SCREW, MACH$NE - Stator Mounting

815-0110 4 Fillister Head (#tO-32 x 7/8”)
Spec R, S

913-0107 4 Round Head (#10-32 x 1-1/4”)
Begin Spec T

20 850-0030 4 Washer, Lock - Spring (#10)
21 800-9005 3 Screw, Cap - Hex Head

(1/4-20 x 3/4”) Begin Spec T
22 850-0040 3 Washer, Lock - Spring (1/4”)

Begin Spec T
23 862-O(IO1 3 Nut, Hex (1/4-20) Begin Spec T
24 323-0763 1 Connector, Pin Housing - Begin

Spec T

- Parts Included in 191-0833 Stator Assembly

967&?33 (SEPTEMBER, lSW)Redistribution or publication of this document
by any means, is strictly prohibited.



STARTER

8 15

REF.
NO.

1
2
3

6
7
a

9
10
11

12
13
14

15

17

PART
NO.

416-0096
336-0279
aoo-oo54

850-0050
191-0311
300-0051

850-0050

191-0512
600-0046

864-0003
856-0010
191-0365
191-0324

416-0580

416-0581

QTV.
USED

1
1
3

1
1
2

2
1
1

1
1
1
1

1

1

Ee-llzs

PART
DESCRIPTION

Clamp, Battery Cable
Harness, Wiring
Screw. Cap - Hex Head

(3/8-16 x 2“)
Washer. Lock - Spring (3/6”)
Screw, Cap - Hex Head

(3/6-16 X l-1~2”)
Washer, Lock - Spring (3/W’)
Spacer, Starter
Screw, Cap - Hex Head

(3/8-16 X 1-1/4--}
. . . .. .

Washer, Lock - Spring (3/8)
Flange, Starter
Screw, Cap - Hex Head

(3/6-16 x 1/2”)
Nut, Hex (3/8-1 6)
Washer, Lock - EIT (3/8”)
Bracket, Starter
Starter (See Separate Group for

Components)
Cable, Battery - Positive

(33-1/2”)
Cable, Battery - Ground

(47-1/2”)

9S74253 (SEPTEMBER, 1SS1
Redistribution or publication of this document
by any means, is strictly prohibited.



STARTER PARTS

Rff.
NO.

1
2
3

4
5
6
?
8
9

10
11
12
13

14

PART
NO.

191-0324
191-0712
191-0432
191-1023

191-1024
191-1025
191-1020
191-1263
191-0497
191-1027
$W-loze
191-0433
191-1029
191-I(B(I

191-1031

191-0434
191-1032
1!31-0460
191-1134

QTY.
Lfsm

1
1
1
1

1
1
1
1
1
1
1
1
1
1

1

1
1
1
1

.

3

PART
DESCRIPTION

starter
Armature
Clutch
Head Assembly, Commutator

End
Coil Package. Field
Plate Assembly, Brush
Spring Set, Brush {Set of 4)
Connector Package
E%f@ng (Rrfimz-1 f%i.- F~d- -. .--,, -.. -.J -

Springq Plunger
Core Aseembly, Moving
Switch, Solenoid
Yoke Parts Package
Stop and Lock Ring Package,

pinion
Thrust Washer Package.

Armattr ‘e (Use as Required)
Brush Set, Service
Yoke
Cover, Solenoid
Boot, Flubber - Parl of

Moving Core Assembly

5“
Es-1ow

sS7-025S (SEPTEMBER, 19S1)
Redistribution or publication of this document
by any means, is strictly prohibited.



A:R HOUSING

\
8
\

... ,

L\?

12

m-li38

H7-0253 1331)

Redistribution or publication of this document
by any means, is strictly prohibited.



REF.
NO.

1

2
3
4

5
6
7
8
9

10
11

12
13
14

15

16

PART QTY. PART
NO. USED DESCRIPTION

HOUSING, BLOWER
134-1851 1 Early Spec R Models
134-1371 1 Use Begin During Spec R and

Used Through Spec S
134-2203 *, E@irr Spec T
134-1048 1 Housing, Cyiinder Atr - Front
134-1849 1 Housing. Cylinder Air - Rear
PANEL, CYLINDER AIR HOUSING - BOTTOM
134-1915 1 Spec R, S
134-%419 1 Begin Spec T
134-1 t 25 1 Cover, Cyiinder Air Housing
134-1039 1 Panel, Air Housing Door
134-1554 1 Bracket, Ah Housing Door Panel
134-1373 1 Sc~ew3 Captive - Doer
134-1180 1 Washer, Captive Screw - Door
870-0194 5 Nut, U-Clip - Door and Cover
134-1068 1 Support, Blower Housing and

Grille
134-1178 1 Grille
134-1092 3 Retainer. Grille
BRACKET. BLOWER HOUS!NG & CYLINDER SHROUD
134-1703 1 Front
134-1704 1 Ftear
PLUG. DCT BUITON - SF’EC R. S
517-0044 4 1!4” Hole
517-0012 1 518 Hok
517-9021 1 7/8 Hole
517-UO09 1 mug, Dot Button (2”” Hole) Begin .

Spec T

REF.
NO.

1?

18

19
20
21

22
23

24
25

26
27

28
29

30
31

32

33
34

35

PART
NO.

815-0235

526-0021

850-0040
506-0084
813-0097

654-0010

815-0235

853-0013
815-0235

653-0Q13
800-0024

850-0045
800-0007

850-0049
526-0116

815-0235

854-0014
813-0098

853-0008

QTY.
USED

4

4

4
1
1

1
1

1
1

;

2
3

3
3

6

6
2

2

PART

DESCRIPTION

Screw. Cap - Hex Head
(1/4-20 X 5/8”)

Washer, Flat (%7/64” U? x
W4” Oil X 1!16” Thk)

Washer, Lock - Spring (1/4”)
Grommet, Rubber
Screw, Mechine - Round Head

(#10-32 X 5/W’)
Washer, Lock - IT (#IO)
Screw, Cap - Hex Head

[1/4-20 X 5/8)
Washer, Lock - ET (1/4”)
Screw, Cap - Hex Head

(1/4-20 X 5/8”)
Washer, Lock - ET (1/4”)
Screw, Cap - Hex Head

(5/16-18 X 1/2”)
Washer, Lock - Spring (5/16’)
Screw, Cap - Hex Head

(1/4-20 X 1 “)

Washer, Lock - Spring (1/4”)

Washer, Flat (13/64” ID x
3/8” 013 X 1/32” Thk)

Screw, Cap - Hex Head
(1/4-20 X 5f8”)

Washer, Lock - IT (1/4”)
Surew, Machine - Round Head

(#10-32 X 3/8)
Washer, Lock - ET (#10)

9S7-02S3 (SEPTEMBER, 1981)Redistribution or publication of this document
by any means, is strictly prohibited.



CARRYING W?4U!k AND FUEL TANK

‘5

E1O:
M-1244

WW. PAR?’ WY. PART

MO. No. USED 0EM3MPTION

1 403-0822 1 Frame, Carrying

2 159-0929 1 Tank, Fuel [7.35 Gallons)

3 159-0695 1 Tube. Fuei
4 526-0213 2 Washer, Flat (21/64” tD x

1“’ OD X 1/8” Thk)

5 159-0020 1 Cap. Fuel

6 505-OOtM 2 Plug, Pipe (1/8”)

7 159-0692 2 Band, Mounting
8 800-0005 2 Screw. Cap - Hex Head

(1!4-20 X 3/4”)

9 WASHER, LOCK, SPRING (1/4”)
850-0040 2 Battery Rack Mounting
850-0040 2 Fuel Tank iWm.mting

fO NUT, HEX (1/4-20)
860-00$3 2 Battery Rack Mounting
860-0013 2 Fue/ Tank Mounting

11 600009 2 Screw, Cap - Hex Head
(1/4-20 X 1-1/2”)

12 862-0015 2 Nut, Hex (W18-IB)
13 418-0577 1 Rack, Battery
14 416-0578 2 Stud, Battety Rack
15 416-0576 $ Frame, Battery

as7-os53 @l! PTEMaE9e WSl)
Redistribution or publication of this document
by any means, is strictly prohibited.



REF. PART PART

NO. NO. $Yl DESCRIPTION

1 Ww633 Manitold, Exhaust
2 ?54-1s65 ; Tab, Lock

3 Wt-0463 2 Gasket, Manifold
4 155-0976 1 Muffler

5 114-0022 4 Screw, Cap - Hex Head (Speciatj

~7-S2SS 19S1)

Redistribution or publication of this document
by any means, is strictly prohibited.



—
la 17 13 1A

i6 G-1111

$67-0259 (SEPTEMflER 1$81)

Redistribution or publication of this document
by any means, is strictly prohibited.



GENERATOR

REF. PART QTY. PART
NO. NO. USED t3ESCRlPTiON

1 231-0120 1 Adapter, Generator
2 llo~0284 8 Screw, Cap - Hex Head (Special)
3 205-U065 1 #BIower, Generator
4 232-1815 1 Plate, Baffle
5 ARMATURE ASSEMBLY (Includes Parts Marked #)

11
12
13

17

18

z
21

201-1492
~~? qrj~~

201-1535
2$31-1514
5%MYJ47
515-0122
232-0396
52043733
222-7695

2TW0260
22140118
212-0387

212-1105
214-0050
234-0295

211-0097
520-0161
211-01%4
Z34-0002
222-1458

4
4
1

1
2
1
1
1

6. ODJB-331 E Sets
6.ODJB-332E Sets
6.ODJB-5331 E Sets
6.0DJt3-5332E Sets

#Bearing, Armature
#Key, Blower to Armature

C!ig, Bearing Stop
Stud, Armature Through
Coi[ Assembly, Fietd (Set of 4)

DC
Frame, Generator
Shoe. Pole - DC
Srush Rig Kit (Includes Parts

Marked *)
$Spnng, AC Brush
$Ewush. AC

Cover Assembly. Air Outlet
(Includes PaRS Marked”)

Bell, End
Stud, Generator Through
Cover, End Bell
Band, End Bell
Coil Set. Interpole -DC

REF.
NO.

22
23
24
25
26
27
28
29

30
31
32
33
34
35
36
37

38
39
40

41
42

PART
NO.

221-0116
212-1106
214-0067
516-0103
232-1977
204-0009
203-0125
80%0046

870-0177
870-0203
850-0055
526-0032
862-001 s
850-0045
212-1214
800-0050

526-0030
850-0050
813-0104

850-0030
870-0053

QTY.
USED

2
4
4
2
1
1
1
1

1
1
1
1
2
2
4
2

2
2
2

2
2

PART
DESCRIPTION

Interpole - DC
$3pring, DC Brush
$Brush, DC

Pin, Roll - Generator Frame
Base, Mounting

#Ring, Collector - AC
#Commutator - DC
●Screw, Sheet Metal - Round

Head (WO x 3/4”)
●Nut, Speed (#IO)
Nut, Hex (Special)
Washer, Lock - Spring (7/1 6“)
Washer, Flat (7/16”)
Nut, Hex (5/18-18)
Washer, Lock - Spring (5/16”)
Clamp, Brush Rig
Screw, Cap - Hex Head

(3/8-16 X 1“)
Washer, Flat (3t8”)
Washer, Lock - Spring (3@”)
Screw, Machine - Round Head

(#10-32 X 7/8)
Washer, Lock - Spring (#IO)
Nut, Hex (#10-32)

# - Parts Included in Armature Assemblies
● - Parts Included in 234-0295 Cover Assembly
~ - Parts Included in 212-0387 Brush Rig Kit

9S7-0253 (SEPTEMBER, ~~1)Redistribution or publication of this document
by any means, is strictly prohibited.



CONTROL

vo,

0
●

.52

3“3 CS.1127

967-0253 1961)

Redistribution or publication of this document
by any means, is strictly prohibited.



CONTROL

OTY.
USED

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

1 ER3X. CONTROL
301 -29t)2 1 Spec R, S
301-3326 1 Begin Spec T

2 301-2901 1 Cover, Control Box
3 301-2900 2 Plate, Control Box Vent
4 RECEPTACLE. DUPLEX

REF.
NO,

38
39
40
41

PART
NO.

337-0044
402-0078
304-0379
304-0151

PART
DESCRIPTION

1
6
2
1

4

4

-1
4
11

11

11

2
1

2

3
1

3
1
1
2
4
2

4

4
1

1
2
1
1
2

2

1

1

1

Strap, Ground
Dampener, Vibration
Tube, Insulator
Washer, Insulator (5/16’ ID x

1“ C)f) X 1/8’” Thk)
f2Screw, Cap - Hex Head

(1/4-20 X 1 ‘“)

CWasher, Fiat (9/32” 10 x
9/16” OD x l/-~& Thk)

SWasher, Lock - Spring (1/4”)
fNut, Hex (1/4-20)
fScrew, Cap - Hex Head

(1/4-20 X 5/8”)
SWasher, Flat - Jack Mounting

(25/32” ID X 1-1!4” OD X

1/16” Thk)
SWasher, Lock - IT (3/4”) Jack

Mounting
Washer, Resistor Centering
Screw, Machine - Round Head

(#1 O-32 X 6-1/2”)
Screw, Machine - Round Head

(#8-32 X 7/16)
Washer, Lock - ET (#8)
Washer, Flat (.172” ID x

3/8” CID X 1/32” Thk)
Nut, Hex (#8-32)
Washer, Lock - ET (#IO)
Nut, Hex (#10-32)
Washer, Fiber
Washer, Fiber
Screw, Machine - Round Head

(1/4-20 X 1-1/4”)
Washer, Flat (Brass) - 17/64” ID x

9/16” OD X 1 /32” Thk
Nut, Hex (Brass) - 1/4-20
Screw, Machine - Round Head

(#10-32 X 1/2”)
Washer, Lock - ET (#l O)
Washer, Lock - IT (#10)
Nut, Hex (#10-32)
Jumper - Rheostat
Holder, Fuse - Canadian

Approved Welders
Fuse (15 Amp, 250 Volt)

Canadian Approved Welders
Block, Terminal (2 Place)

Canadian Approved Welders
Strip, Marker (2 Place) Canadian

Approved Welders
Cover, Terminal - Canadian

Approved Welders

42 800-0007

323-0383
323-0213
303-0112
304-0061
304-0183

120 volt Ac output
240 Volt AC Output
Rheostat
Knob, Rheostat
Resistor, Field (5.5 Ohm -

i~ watt)

Bracket. Field Resistor Mounting
Panel, Control Box
Switch, Start
Switch, Pre-heat
Jumper
Lug,”Solderless
Resistor Assembly. Jacks and

Elements (Includes Parts
Marked E)

EBracket. Resistor Element
Mounting

Qlnsulahw, Terminal t3!ock
fJack, Plug - Welder Cable

Connecting

f%ngle. Connector - Resistor
Element to Plug Jack
(1-23/32” Long)

Ecoupiirrg, Resistor - Rfysistor
Element to Plug Jack
(3-1/S” Long)

fFtod, Insulator Tubes Mtg.
fspring, [nsulator Tubes
fTube, Insulator
CNut, Push - Insulator Rod

Mounting {9/32”)
CWasber, Flat - Insulator Rod

Mounting (1%%4” IB x
5t8° OD X 1/16 Thk)

ENut, Hex - Jam (3/4-16)
fE!emerrt. Resistor
EElement, Resistor
SElement, Resistor
QElement, Resistor
fElement, Resistor
EE!ement, Resistor
EElement, Resistor
2?3ement Assembly, Resistor -

includes Resistor Coupling (1)
and Truss Head Mounting
Screws (2)

Plug, Welding Cable
EEfement, Resistor

Bracket, Control Box Mounting
fscrew, Cap - Truss Head

(#10-32 X 5/8)

1
1
1
1
1

1
1
1
1
1
1
1

2

1
11

10

3

1
1
8
2

1

11
1
1
1
1
1
2
2
1

2
1
1

28

43 526-0015
5
6
7

850-0040
862-0001
815-0223

44
4!5
46

8
9

10
11
12
13
14

304-0117
301-1785
313-0032
313-0032
332-0602
332-0142
304-0661

47 526-0120

48 854-0031

49
50

304-0015
813-0116

15 3014843 51 815-0238

‘ 16
17

301-4819
316-0044

52
53

853-0005
526-0040

308-0349 54
55
56
57
58
59

871-0007
853-0008
870-0053
508-0006
508-0018
812-0155

20

21
22
23

304-0469
115-0056
304-0379
870-0173

60 526-0052

61
62

871-Q016
813-0100

24 526-0103
63
64
65
66
67

853-0008
856-0003
870-0053
332-0592
321-0106

25
26
27
28
29
30
31
32
33

868-0011
304-0551
304-0467
304-0466
304-0552
304-0553
304-0465
304-0468
304-0554

68 321-0138

69 332-0609

70 332-0610

71 301-3193

34
35
36
37

316-0045
304-0660
301-2899
815-0026

E - Parts Included in 304-0661 Resistor Assembly

9S7.0253 (SEPTEMBER, 1981)Redistribution or publication of this document
by any means, is strictly prohibited.



SERVICE KITS AND MISCELLANEOUS

NOTE For other kits refer to the related group

REF. PART OTY. PART
NO. No. USED DEscRtPTloN

98-2028 1 Decal Kit, Welder Set
188-0086 1 Gasket Kit. Engine
OVERHAUL KIT, ENGINE
522-0201 1 Spec R
522-024? 1 i3egin Spec S
TOUCH-UP PAINT (13 oz. Pressurized Can)
525-0137 - Metallic Green
525-0305 - Nort-iuletallic Green
525-0454 - Greige - Enamel

s87 0253 (SEPTEMBERI f~81)

Redistribution or publication of this document
by any means, is strictly prohibited.



OPTIONAL PARTS SECTION

This section contains iiktstratedparts ii$tingsof factory installedoptions. Options may not be
appiicabk W adimoddq forfield conwsions additionalpartsare ummiiyrquired.

W742S3 (SEPTEMBER. 1$
Redistribution or publication of this document
by any means, is strictly prohibited.



DOLLY - OPTIONAL

r-

Iww. PART
NO. NO.

41&0287

1 410-0285
2 403-147?
3 410-0233
4 410-0283
5 410-0284
6 410-0148
7 410-0236

8 518-0130
9 526-0081

16

M.1245

QTY. PART REF. PART
USED DESCRIPTION No. NO.

1 Dolly Kit - Includes Parts Listed 10 410-0313

2
2
1
2
2
2
2

Below 1f 800-0031
Handle
Grip, Handle
Axle
Support, Axle
Plate. Axle Support
Bolt, ‘“u
Wheel and Tire Assembly -

Includes Tube
Ring, Retaining
Washer, Flat (1-1/64” ID x

1-5/8” OD X l/~ Thk)
Use as Required

12 850-0045
13 862-0015
1g 800-0035

15 814-0f82

16 862-0003
17 850-0050

WY.
USED

1
2

6
6
2

2

4
4

PART
DESCRIPTION

Brace, Handle
Screw, Cap - Hex Head

(5/16-18 X 1-1/2”)
Washer, Lock - Spring (5/16”)
Nut, Hex (5/16-18)
Screw, Cap - Hex Head

(5/16-18 X 2-1/2”)
Screw, Machine - Flathead .

(5/16-18 X 1-1/2”)
Nut, Hex (3/8-16)
Washer, Lock - Spring (3/8”)

?4253 1981)

Redistribution or publication of this document
by any means, is strictly prohibited.



OIL FILTER (HEAVY” IDUTY) - OPTIONAL

o REF.
‘1 PART OTY. PART

NO. NO. USED DESCRIPTION

1 122-0193 1 Filter, CN - Heavy Duty [5-3/4”)
~1

La-ma

.

CANVAS COVER - OPTIONAL

REF. PART
NO. NO.

I 412-0032

— —. —-- _—. _—- ———— ———. —
CABLE AND HELMET - OPTIONAL

(NOT iLLUST$%ATED]

mv. PART
USED DESCRIPTION

1 Cover, Cwwas - Welder Set

REF. PART QTY. PART
NO. No. USED DESCRIPTION

CABLE AND HELMET KIT, WELDER
3104O49 1 20 Foot Cables (includes Parts

Marked”)
3%6-0050 1 40 Foot Cables (Includes Parts

Marked #)
1 316-0008 $ ‘;#Helmet, Welder
2 CABLE, GROUND!NG (Includes Clamp)

335-0091 1 ●2O Foot Len$th
335-0089 1 #40 Foot Length

3 CABLE. ELECTRODE HOLDER (Includes Clamp)
3354092 1 “20 Foot Length
33S-0090 1 #40 Foot Length

* - Parts Included in 316-0049 Wetder Cable and Helmet Kit
# - Parts lnclu@ed in 316-0050 Welder Cable and Helmet Kit

S67 0253 (SEPTEMBER 198

Redistribution or publication of this document
by any means, is strictly prohibited.



SPECIAL FWRTS LISTS INDEX FOR FCNW4$4(3.967-tQ34

Redistribution or publication of this document
by any means, is strictly prohibited.



SPECIAL PARTS LIST FOR MC)K)EL 6.0 DJB-5331E SFWZC 38T

FOR STANDARD PARTS REFER TO CATALOG 967-1034 KEY NO.
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FE&TURES LISTED BELOW)

WU31NG DIAGRAM NO. (EK) 696-019S-01

j PART NC). Q~y. DESCRIPTION

321-0i58 2 Fuse - 15 Amp
321-0106 2 Holder, Fuse [For 15 Amp)
332-0609 1 Block, Terminal (2 Place)
332-0610 1 Strip, ilarker [For 2 Placf
Mli-3193 I Cover, Terminal
201-1515 1 Armature Assembly

Redistribution or publication of this document
by any means, is strictly prohibited.



SPECIAL PARTS LIST F(3R MODEL 6.0 LU15-5332E
SPEC 38T

FOR STAIWDA!3!3 PARTS REFER TO CATALOG Q6~-1~34 KEN Nc).
(PARTS CATALOG ALSOGONTA!NS COMPONENTS FOR MAJQROPTtONAL FEATURE$LISTED13ELOW)

WIRING DIAGRAM N(). (r
N-i] 6W.MW6-01

PART NO. QTY. IJESCRIPTION

201-1514 1 Armature Assembly
321-0138 2 Fuse - 1s Amp
321-0106 2 Holder, Fuse (For IS Amp)
332-0609 1 Block, Terminal (2 Place)
332-0610 1 Strip, $larker (For 2 Plac~
301-3193 1 Cover, Terminal

PART N(). QTY. DESCRIPTION
I I

1 1
Dated

Mar 1, 1978 Revised of
Redistribution or publication of this document
by any means, is strictly prohibited.



SPECIAL PARTS LIST F(IFI MODEL 6.0 DJB-5331E SPEC 4325T

FOR STANDARD PARTS REFER TO CATALOG 967-1034 KEY NC).
(PARTS CATALOG ALSQ CQNTA!?4S COMK?NENTS FOR MAJOR CWTM3NALFEATURES LISTED BELOW)

WIRING DIAGRAM NO. (ENG) 606-0193-01

PART NO. QTY. DESCRIPTION
1

201-1515 1 Armature Assembly

PART NO. QTY. DESCRIPTION
I I

M 1 19’78 1 1
Redistribution or publication of this document
by any means, is strictly prohibited.



SPECIAL PARTS LIST FOR MODEL 6.0 DJB-5332E -. S$%c 4325T

FOR STANDARD PARTS REFER TO CATALOG g~~_~nw KEY NO.
(PAI?TS CATALOG ALSO CONTA!NSCQMPONENTS FOR MAJOR OPTiONAL FEATURESL.ISTE13 BELOW)

WIRING DIAGRAM NO. (ENG) 606-0194-01

PART NO. QTY. DESCRIPTION
I

201-1514 1 Armature .Usembly

Mar 1 197~

PART NO. QTY. DESCRIPTION

,

1 1
Redistribution or publication of this document
by any means, is strictly prohibited.



SPECIAL PARTS LIST FOR MC3DEL 6 f-l IF SPEC 4443T

FOR STANDARD PARTS REFER TO CATALOG 967”1034 KE~NO.
[PARTS CATALOG ALSQCONTA!MS COMPONENTS FORMAJQROPTIONAL FEATURES LISTED BELOW)

WgRli+lG EWAGRAM IW3. [EM) 606-01!33-01

j PART NO. :-$-v. DESCRIPTION

201-1492 1 Armature Assembly

Dated
Mar 1, 197S

HeVised

PART No. CITY. DESCRIPTION

1 1
.— Page of—

Redistribution or publication of this document
by any means, is strictly prohibited.



SPECIAL PARTS LIST FOR MODEL 6.0 IIJB-5S32E SPEC
5289T

FOR STA!N!3ARD PARTS REFER To CATAL(JG 967-1034 KEY NC).
(PAFiTSCATALQG ALSi3CONTAiNS COMPCjNENTS FORMAJOROPTIONAL FEATURES LISTED BELOW)

WIF?UVGDIAGRAM ?4(3. (ENG) 606-0194-01

)
PART NO. QTY. DESCRIPTION

t

201-1514 1 Armature Assembly

D t d
Mar 1, 1978

PART NO. QTY. DESCRIPTION
—r I

1 1
f

Redistribution or publication of this document
by any means, is strictly prohibited.



SPECIAL, PARTS LIST FOR MODEL 6.0 DJE3-S331E SPEC 7S4ST

FOR STANDARD PARTS REFER TO CATALOG 967-1034 KEY NO.
(PARTS CATALOG ALSO CONTAINS COMPONENTS FORMAJ~R&)PTiONAL FEATURES LISTED BELOW)

WRING DIAGRANI NO. ~FK) 606-019s-01

PART NO. QTY. DESCRIPTION
I

201-1515 1 Armature Assembly

PART NO. QTY. DESCRIPTIONI I

.

Mar 1, 1978 1 1
Dated Revised of

Redistribution or publication of this document
by any means, is strictly prohibited.



SPECIAL PARTS LIST FOR MODEL 6.0 DJB-331E !WEC
14018T

FOR STANDARD PARTS REFER TO CATALOG 967-1034 KEY NO.
{PARTS CATALOG ALSQCQMTA!NS CQMPQMENTS FORMAJOROPTIONAL FEATURES LISTED BELOW)

WIRiNG DIAGRAM NO. (EW] 606-0193-01

PART NC. QTY. i3ESCRiPTKX4
{

z01_~49z 1 Armature Assembly

PART NO. QTY. DESCRIPTiOiU
I 1

Mar 1, 1978 1 1

Dated Revised Page
Redistribution or publication of this document
by any means, is strictly prohibited.



SPECIAL PARTS LIST FOR MODEL 6.0 DJB-5332E — SPEC
18582T

FOR STANDARD PARTS REFER TO CATALOG 967-1034 KEY NO. -
{PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO. [ENG) 606-0194-01

I PART NO. QTY. DESCRIPTION

201-1514 1 Armature Assembly

Dated Jun 1978 Rev~sed

PART NO. QTY. DESCRIPTIONI I

Page
1 1

of
Redistribution or publication of this document
by any means, is strictly prohibited.


